United States ‘ Municipal Environmentatl " EPA-600/2-80-147
Environmental Protection Laboratory——-mme s - —August 1980
' Agency . Cincinnati OH 45268

Ressarch and Development

EPA Waste Activate |
Sludge Processing




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:

Environmental Health Effects Research
[...]
Economic Analysis-Cost Estimate Summary for WAS Sludge
Handling Alternatives . . . . . . . . ¢ . v o v v v v v v o 127

Economic Analysis - Summary of Most Cost Effective
ATternatives . & &« ¢« v v v i et e e e e e e e e e e e e e e 128

xviii




ACKNOWLEDGMENTS

In addition to the sponsorship of the U.S. Environmental Protection
Agency and the County Sanitation Districts of Los Angeles County, this work
was supported by the State of California and the federal government through
the construction grants program.

Supervision and guidance for the program were provided by Mr. James F
Stahl and Mr. Robert P. Miele of the Sanitation Districts.

Libby Tortorici is now employed by CM Engineering Associates in Vista,
California.

Xix







SECTION 1
INTRODUCTION

BACKGROUND

In July 1972, the California State Water Resources Control Board (SWRCB)
adopted the State Ocean Plan, followed in October 1972 by the passage in Con-
gress of Public Law 92-500, the Federal Water Pollution Control Act Amendments
of 1972. PL 92-500 already established secondary treatment as the minimum
treatment level for all publicly-owned treatment works discharging to navigable
waters of the United States. The State Ocean Plan, while not specifically re-
quiring secondary treatment as a minimum treatment level, advanced such restric-
tive effluent standards that secondary treatment was the only cost-effective re-
course for the Joint Water Pollution Control Plant (JWPCP).

In compliance with certain provisions of the State Ocean Plan, the Los An-
geles County Sanitation Districts submitted on January 15, 1973, the "Ocean
Plan Technical Report." The Technical Report outlined measures that had to be
taken to achieve compliance with the State Ocean Plan. While the Technical Re-
port was primarily intended to address itself to complying with the State Ocean
Plan requirements, recognition was also given to the federal requirement that
all wastewaters receive secondary treatment. Thus, it was stated in the Tech-
nical Report that the Districts would construct a diffused air biological sec-
ondary treatment process at the Joint Water Pollution Control Plant (JWPCP), in
conjunction with a comprehensive industrial waste source control program, to
achieve compliance with the Ocean Plan and federal requirements.

The Districts acknowledged in the Technical Report that other processes
such as physical-chemical treatment, mechanical aeration-air activated sludge,
and pure oxygen activated sludge might result in a more cost effective system
for compliance with standards, but at the time of the Technical Report there
was insufficient information on their performance, costs, design criteria and
environmental impacts to consider proceeding with them in lieu of the recommend-
ed biological treatment process.

Subsequent to the issuance of the Technical Report, the Districts began
pilot plant studies at the JWPCP to evaluate the alternative secondary treatment
processes and to confirm the suitability of the recommended process. Two rela-
tively small activated sludge pilot plants (a coarse bubble diffused air system
and a high purity oxygen system) and a small physical-chemical treatment pilot
plant were established for these studies. A1l of the pilot plant work has been
done with the specific intention of obtaining a cost effective full scale sys-
tem that will achieve an effluent quality in.compliance with the Ocean Plan and
Federal requirements.




The results of the physical-chemical pilot work were contained in a Dis-
tricts' summary report entitled Physical-Chemical Treatment Pilot Plant Inves-
tigations at the Joint Water Pollution Control Plant. The report concluded
that conventional physical chemical treatment was cost prohibitive in compari-
son to biological activated sludge treatment. This comparison was made neglect-
ing the reclamation of chemical coagulants from sludge, the potential air qual-
ity problems associated with the regeneration of carbon, the inability of car-
bon adsorption to produce an effluent of 30 mg/1 BODs, and assuming the suita-
bility of the present JWPCP solids processing scheme.

The results of the evaluation of the biological units are contained in the
summary report entitled Evaluation of Activated Sludge Pilot Plants at the Joint
Water Pollution Control Plant, April 1974. 1In general, it can be said that the
small scale units acknowledged the biological treatability of the JWPCP primary
effluent; however, both units proved to be too small in scale to provide mean-
ingful design and operation data for a full scale treatment plant at the JWPCP.
To provide this essential information, it was decided that biological pilot
units of a significant scale (approximately 0.5 MGD*) would be constructed at
the JWPCP. The two 0.5 MGD pilot units consisted of a deep tank (20-25"' SWD)
air activated sludge system utilizing a mechanical submerged turbine for air
diffusion, and a high purity oxygen aeration system. The accompanying clarifi-
ers were rectangular in shape and were of the Districts' conventional clarifier
design. It was planned that the evaluation of these units would have provided
the vital information required for complete design of a cost-effective full
scale biological treatment system. However, in early 1975 the SWRCB embarked
upon a greatly accelerated grant construction program, and a major impact was
the requirement for completion of plans and specifications for 100 MGD of sec-
ondary treatment capacity at the JWPCP by September 1976, with the design of an
additional 100 MGD to be completed nine months later. With such an imposing
deadline, the data from yet to be completed pilot plant investigations was com-
bined with available information from the literature and the results of a na-
tionwide field investigation by District personnel. The total information de-
veloped indicated that the optimum secondary treatment system should be a high
purity oxygen activated sludge system utilizing surface aeration equipment and
a cryogenic air separation plant for oxygen generation.

While a process selection was made for the aeration system, considerable
uncertainty existed concerning the choice of a waste activated sludge processing
system. Clearly, the composite evaluation of a biological treatment process for
the JWPCP must address the questions associated with the processing of excess
biological solids. Handling and disposing of sludge is a major expense in waste-
water treatment and the problem becomes particularly acute with the activated
sludge process. Historically, waste activated sludge has been a difficult com-
modity to thicken or dewater because of the large amount of bound water in the
cellular mass and the highly concentrated electrostatic charge on the cell wall.

*This report was prepared with U.S. customary units and then modified to
EPA format. Conversions from U.S. to metric units will be found in Appendix

.




PURPOSE AND SCOPE

It is the purpose of this report to set forth the program that has been. con-
ducted to determine the optimum method(s) of handling waste activated sludge at
the JWPCP, and to report the findings of those studies, which were conducted
from June 1973 to September 1976. )

A system flow diagram illustrating the assorted unit processes that were
investigated in the waste activated sludge processing study is shown in Fig-
ure 1. The initial efforts of the study were directed toward thickening of the
waste activated sludge. Gravity thickening, centrifugation, and air flotation
have been investigated for this purpose. Aerobic digestion, anaerobic diges-
tion, and thermal conditioning were evaluated for their abilities to reduce the
solids mass for disposal and to improve the dewaterability of the sludge. ' De-
watering of digested sludge, thermal conditioned sludge, and thickened waste
activated sludge was accomplished by centrifugation and filtration following
appropriate chemical conditioning. One possible solution is to add the waste
activated sludge to the existing sludge processing system at the JWPCP. The
effects on dewatering of combining the primary and waste activated sludge before
and after digestion were investigated. Heat drying and air drying/composting
of the dewatered sludge has been evaluated.

Certainly, it is to be recognized that there are other unit processes than
“those shown in Figure 1, such as those involving multiple effect evaporators:
sludge/solvent mixtures; pyrolysis and various types of incineration. A major-
ity of these processes are being scrutinized on paper by the Districts and most
certainly all by the Los Angeles - Orange County Regional Sludge Management
Study. It would seem though, that at the writing of this report either exist-
ing Tocal air pollution control standards preclude their use or that their state
of development is such that their feasible full scale implementation would be at
a date far beyond that required for the initial 200 MGD of secondary treatment
at the JWPCP.

STUDY LOCATION

The ideal Tocation for the conduct of these investigations would be at the
JWPCP, using the waste activated sludge generated from the 0.5 MGD activated
sludge pilot plants. However, when the need for these studies was evident, the
biological pilot plants were in the conceptual design stage and far from oper-
ational, and the accelerated CSWRCB construction grants program was certainly
not anticipated. Moreover, even if the pilot units had been operational it was
felt that the amount of sludge to be generated from the pilot plants would not
be of a sufficient quantity so as to allow for the examination of sludge pro-
cessing at a significant enough scale that the results could be the sole cri-
teria for a full scale design. Considering the time problem with the construc-
tion of the activated sludge pilot plants and the limitation on the scale of
the sludge processing that could be examined with the amount of waste activated
sludge that would be generated, it was decided that the Saugus-Newhall Water
Reclamation Plant (District 26 Water Renovation Plant) should be used as the
site for the initial phase of the waste activated sludge processing studies.
With the facilities at this plant, it is possible to conduct thickening, diges-




tion (aerobic and anaerobic), and dewatering studies of waste actjvated studge
on a large enough scale for the development of significant operational and de-

sign parameters.

The Saugus-Newhall WRP is located in Saugus, California. The present
plant average flow is 3.2 MGD. The treatment system as shown in the attached
Figure 2 involves grit removal, primary sedimentation, activated sTudge second-

ary treatment utilizing a step feed aeration pattern, and chlorination of the
secondary effluent. The present solids handling system consists of centrifugal
thickening of the waste activated sludge followed by anaerobic digestion (pri-
mary and secondary) of the primary and waste activated sludge in two separate
sets of digesters. One set of digesters was isolated from daily plant opera-
tion and used in the research investigation of the anaerobic digestion of waste
activated sludge. The various thickening, conditioning, and dewatering equip-
ment investigated was located in the area labeled "Research Site", while the
necessary project staff was housed in the mobile office facility. Preparation
of the Research Site included the purchase and installation of appurtenant
equipment such as pipes, pumps, and power supply.

Even considering the benefits of scale and digestion facilities existing at the
Saugus-Newhall WRP, a legitimate concern arises as to the results obtained from
a study using the waste activated sludge at this plant and their direct appli-
cation for the design of a waste activated sludge handling system at the JWPCP.
In addition to the differing influent characteristics of the two plants, the
activated sludge system at the Saugus-Newhall WRP is of the conventional Dis-
tricts' design of step aeration using coarse bubble air diffusion; while the
activated sludge plant at the JWPCP will be of a high rate nature, employing
pure oxygen gas. How these differences would refiect themselves in the process-
ing of the waste activated sludges is at the least extremely difficult to anti-
cipate. The waste activated sludge processing studies were, therefore, trans-
ferred to the JWPCP when the 0.5 MGD biological treatment pilot plants were
operational. The work at the JWPCP emphasized those processes which had demon-
strated feasibility in the Saugus-Newhall WRP studies.




SECTION 2
CONCLUSIONS

THICKENING

A. Concentrating waste activated s]udgé can effectively be accomplished by
ejther dissolved air flotation or centrifugation through basket or scroll type
centrifuges. .

1. Dissolved air flotation will effectively thicken oxygen waste activated
sludge to a concentration of 3.5 percent TS with 99+ percent suspended solids
recovery. Polymer dosages of 2 to 4 1b/ton are required and solids lToadings as
high as 4 1b SS/hr-ft2 can be applied to the flotation cell.

2. Basket centrifugation of oxygen waste activated sludge through a 48"
unit will yield cake solids of 5 to 8 percent TS with 95 percent suspended sol-
ids recovery. Polymer dosages in excess of 5 1b/ton are required and the aver-
age basket run time approximates 13 minutes. Deceleration and knife insertion
must be employed due to the dryness of the cake near the basket wall. The ef-
fective solids loading has been determined to be 280 1b SS/hr.

3. Scroll centrifugation was not employed to thicken oxygen waste activated
sludge at the JWPCP. Small daily sludge quantities and the Timited availability
of an 18" x 54" scroll centrifuge did not allow for thickening studies to be con-
ducted. Data collected at the Saugus-Newhall WRP and extrapolated to the JWPCP
through comparison with the basket centrifuge data indicate that with the addi-
tion of 7-11 1b/ton of cationic polymer discharge solids will fall between 7 and
9 percent TS with 95 percent solids capture. The effective solids loading should
approximate 600 1b SS/hr through a 32" x 100" unit.

B. Concentrating waste activated sludge via gravity thickening is feasible on-
1y when the sludge exhibits good settling characteristics. Bulking or rising
sludge conditions adversely affect gravity thickening.

C. Concentration of waste activated sludge via a disc-nozzle type centrifuge
requires prescreens and excessive operator attention.

D. Waste activated sludge concentrated to greater than 6% TS is extremely vis-
cous and contains very little free moisture. At concentrations greater than 6%
TS, difficulties may arise in pumping the sludge because of its plastic and vis-
cous nature.

E. The operating parameters of the pure oxygen activated sludge system affect
sludge thickening characteristics. The most notable parameter was determined to

5




be power input to the system reactor. An input power reduction of approximate-
1y 70 percent to the fourth stage reactor significantly enhanced the thickening
characteristics of the waste activated sludge.

STABILIZATION

A. Aerobic digestion of waste activated sludge is an alternative to anaerobic
digestion which allows substantial reductions in detention period, but the re-
duction in volatile solids on Saugus-Newhall WRP waste activated sludge approx-
imated only 25% at hydraulic detention periods of 8 to 13 days and volatile sol-
ids loadings of 0.070 to 0.105 1b/ft3-day. Foam problems continually hampered
the digestion process posing severe operational problems. Increasing the air
rate so as to maintain a residual D.0. in excess of 1 mg/1 did not alleviate the
foam problem but did increase the population of nitrifying bacteria, accelerat-
ing the nitrification process and depressing the digester pH.

B. Anaerobic digestion of thickened oxygen waste activated sludge was success-
fully accomplished under mesophilic and thermophilic conditions.

1. Under mesophilic operation (93°F), anaerobic digestion destroyed an
average of 32 percent of the applied total volatile solids and yielded 14.8 cu-
bic feet of total gas per pound of volatile solids destroyed. The gas consisted
of 61 percent methane. An average hydraulic detention period of 22 days and a
daily volatile solids Toading of 0.085 pounds per cubic foot were maintained.
Operatiog of the digester was stable and no major operational problems were en-
countered. '

2. Under thermophilic operation (120°F) an average of 39 percent of the ap-
plied total volatile solids were destroyed. Unit total gas production was mea-
sured at 17.0 cubic feet per pound of volatile solids destroyed with a methane
content of 60 percent. An average hydraulic detention time of 21 days and a
volatile solids loading of 0.074 pounds per cubic foot per day were maintained.
No major operational problems were encountered and operation of the digester
was stable after the transition from the mesophilic to thermophilic temperature
regime.

: 3. Ammonia nitrogen generation under thermophilic operation may result in
concentrations that inhibit biological activity. The average ammonia nitrogen
concentration encountered while thermophilically digesting oxygen waste activat-
ed sludge approximated 1500 mg/1.

4. For the JWPCP thermophilic digestion of oxygen waste activated sludge
cannot be justified when the fuel requirements necessary to sustain thermophilic
operation are considered. Based on 100 MGD of secondary treatment capacity,
mesophilic digestion of oxygen waste sludge will yield a surplus of approximate-
1y 9x106 BTU/day, while thermophilic digestion will require the addition of
45x10% BTU/day.

5. Anaerobic digestion of waste activated sludge requires that the digester
biological mass first be acclimated in order to assimilate the waste activated
sludge feed. Acclimation can be accomplished by gradually increasing the amount
of activated sludge feed to the digester and decreasing the primary sludge feed

6




to the digester.

C. Thermal conditioning also accomplishes stabilization but the proceés is pri-
marily intended for conditioning. ‘

DIGESTED SLUDGE CONDITIONING AND DEWATERING

Aerobica]]y'Stabi1ized Sludge, SaUgus—Newha]] WRP

A. Basket centrifugation through a 48" unit yielded maximum cake solids of 10%
TS and 99+% suspended solids capture with the addition of 5 to 18 1b/ton of cat-
ionic polymer. : 1

B. Centrifugation through a 20" x 62" scroll centrifuge with the addition of -
4 to 26 1b/ton of cationic polymer yielded cake solids of 7% to 10% TS. Sus-
pended solids recoveries varied from 80% to 95% at polymer dosage of 15 to 26
1b/ton. v A

C. Vacuum filtration of the aerobically digested waste activated sludge with
the addition of ferric chloride (0 to 300 1b/ton) and lime (0 to 600 1b/ton)
produced cakes of 11% to 15% TS while filter yields varied from 0.5 to 1.0 1b/
hr-ft2. Suspended solids recoveries varied from 87% to 97%.

D. Blending of aerobically digested waste activated sludge and anaerobically
digested primary sludge followed by centrifugation via a 20" x 62" scroll cen-
trifuge produced discharge cakes from 11% to 15% TS with cake moisture decreas-
ing as the primary sludge ratio increased. Depending on the percentage of

- digested primary sludge, polymer requirements varied from 7 to 17 1b/ton to pro-
duce effluents with suspended solids concentrations of 1500 mg/1 or less.

Anaerobically Stabilized Sludge, Saugus-Newhall WRP

The anaerobic decomposition of primary-secondary treatment sludges was car-
ried out under two modes of operation. These were to combine waste activated
sludge with primary sludge followed by digestion and to digest a straight waste
activated sludge.

A. Various ratios of combined sludge were digested and subsequently dewatered.
These ratios varied from 23% WAS - 77% primary to 70% WAS - 30% primary. As

the percentage of waste activated sludge increased, the resulting cake solids
via centrifugation contained more moisture and centrate quality deteriorated.